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L5 d s T B AL SCUD-WT-W1 3. 85V 4900mAh/5000mAh (Rated/Typical)
54 AR Ehingse 18. 87Wh/19. 25Wh (Rated/Typical)
Name of Sample | & 5 Secondary Li-ion Battery SCUD-WT-W1 3.85V
English 4900mAh/5000mAh (Rated/Typical) 18.87Wh/19. 25Wh (Rated/Typical)
M5 1120120297
Sample No.
ESTA N3 KER R BTATHRAT
Consignor SCUD (FUJTAN) ELECTRONICS CO., LTD.
A FEL BB G TR
Manufacturer SCUD (FUJTAN) ELECTRONICS CO., LTD.
B gk WA (T ks T st g el wu AT

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3

WA (KT R RIE RN BT R NbHEF I

| TWE:

‘3{];{*‘)’4‘;‘ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. ]

Section 38.3
=S| NS T
A#"“' e W, MERE I

ppearance Black and silvery Aluminum-plastics shell

iz B A 2020-12-14 HlALiE B 2020-12-18 ~ 2021-01-13

Accepted Date Test Date

R, SR IR B il AMERS B R T s oL

R A

Altitude simulation, Thermal test,Vibration, Shock, External short
circuit, Crush, Overcharge, Forced discharge

Test ltems
2, ERER AR Ot Ei st ulR st T4
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3Fxift %K. o
A 458 The sample has passed the test items of UNITED NATIOW ’?Rpcdlnln}&}ﬁ(}@fg s on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and (ﬁi-t'eiji\ﬁ"ST/S‘(%f/fA’%;/,}() 11/Rev. 6
- Amend. 1 38.3 {4
Conclusion f }ag‘f =Tr
% B W] (Date) 41,
%2 W 40 H L E S B Rechargeable Single Cell Battery. /% <L
Comment
EZ R ML R i B B G AL
Consignor 350015
Address Post Code
wE 52 L7 S } wh (B
Approver: "{// - Checker: Compiler:
R4

Title:

Wil B TRl (Vice chief engineer)
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5 5 SN 25 A VE.
Name of Test Standard requirement or The .
No s Test Result | Conclusion | R k
. Hestiis Clause Number of Standard eman
AT T e i il WAk
—E‘Eﬁm e ];H FY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | B F& 1 R
| Altitude F‘il—j ]' o o See Appendix 1 oot 4
; 3 L‘ Manual of Tests e!nd Criter HE ) Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T. 1
l[{{ }_I’I TR T dnsc [ s s
3 HET-EY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | WEf%£ 2
2 Th #‘dﬂgﬁ BT, 2 Ste A;pen(lix 2 i o
ermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section o
38.3 Test T.2
WA (e T b S s ity s Ay
ez AETFMEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | & 3
3 3 : BT 3 s : Gk
Vibration UN Manual of Tests and Criteria Sl I & P':;:i(‘%
ST/SG/AC. 10/11/Rev. 6 Amend. | Section fare
8.3 Test T.3
B QST Sz i @ isp waeRbs
i HETF ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | BLEfK 4
4 Shook “t'f“’ See Appendix 4 ok /
L ‘V!fxvn’u al of Tests and Criteria Passed
/AC. 10/11/Rev. 6 Amend. 1 Section
:AH. 3tlest T.4
WA R TG T s i @ BT IR AER
i B ‘Aﬁr!“ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38,3 W% 5
5 BlgeT. See Appendix 5 GXiy
External short N Wmuu] of Tests and Criteria R P:SSGd /
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Section c
8.3 Test T.5
Hfm’ﬂﬂ LT fEls Seisi ey W AR
HETEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W 6
6 HrHE BT, 6 gl)“/\?: Jix 6 Tk /
Crush 1 L 1 e See Appendix [}
anua ol Tests :\ll(l Criteria Pa§QQd
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
8.3 Test T.6
HeA I R FIER ez i st Bk
; Wi AJJE}E\?}\?) ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | DLEfl & 7 st
tava I See Appendix 7 i
Overcharge L\ V.['rfnue{l u{/' Tests '.fnd CriLcri;E . o RO P:SS(—‘.(] /
ST/SG/AC. 10/11/Rev. 6 Amend. I Section
38.3 Test T.7
AT T Ek ez Ml ek
R T ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WLk % 8
8 . WRT. 8 See Appendix 8 Ty
Forced dlscharge L\ V.];}nuu} of Tests ;}nd Crilvriu. ) o6 HpRoNis P‘(lllssed /
ST/SG/AC. 10/11/Rev. 6 Amend. | Section
8.3 Test T.8
R BRI AAT FRBERLE :20°C-24°C ; SRBELSE : /%
: i . B
Test Envn'onment Ambient temperature:20°C-24°C;Ambient humidity:/%
Condition
R A A ;
Test Item
rORBHR " —
7
Subcontracted Test SOxRE | A / R /
Condition Subcontracted | Name Post Code
Laboratory Hohk / W, y
Address Tel

W zaX

V& — -~
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A5 : BRFA LA | HB
No. Name of Test Items Altitude simulation
S ¥ A
. 3 1R ITH] Befor o 3 2 1o
ﬁ_;ﬁ *?fw’yiﬁ& i\j’i ] Before :ik‘ln)é' After FERE FlAwE| H
%5 Sample Status R=E FrEsw)E RE Fr#4HE | Mass Loss | Residual |FLFR
Sample Mass OCV Mass OCV OCV | Other
No. /g Y /g Y 1% /% Event
001 | jqircisnl o | 68.5134 | 4.38 | 68.5114 | 4.38 0.00 | 100.00 | ©
002 | jeiemERR | 68.5413 |  4.38 | 68.5406 | 4.38 0.00 | 100.00 | ©
003 | el | 68.6187 | 4.38 | 68.6177 | 4.38 0.00 | 100.00 | O
004 | oiieRERL | 68.6001 | 4.38 | 68.5995 | 4.38 0.00 | 100.00 | ©
005 | joeromEnl o 68.3804 | 439 | 68.3891 | 4.38 0. 00 99.77 | ©
006 | sponronaTii g PlVes 0638 | 4.390 [VesungR2 | 4.38 0. 00 99.77 | o
007 | pporcrRERE L ilueB.4714 0 4185 | 68.4711 | 4.38 0.00 | 100.00 | ©
008 | grtomeRd, | 688052 0 4.38 | 68.5033 | 4.38 0.00 | 100.00 | ©
009 | et | es.6121 | 4.40 | 68.6102 | 4.39 0. 00 99.77 | ©
010 e 68.6231 | 4.39 | 68.6214 | 4.38 0. 00 99.77 | ©

25CYC Fully charged

e

5 )
=
A

This space intentionally

left blank

&ii: LR V-RA DMK R-#E F-RK 0-L#k. kA, LB, . AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

ALY W
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A5 ) AR E LA | A
No. Name of Test Items Thermal test
S A S1 A
, ' 10T Bef ; 2 Jm
He|  mems [l bl KB M| g gaik| Mg 0m L
%5 Sample Status RE | FRLE R=E JF 349, /% | Mass Loss| Residual -3
Sample Mass oCcv Mass ocv OoCV |Other
No. /g vV /g Y% 1% 1% Event
001 | it | 685114 | 4.38 | 68.5085 | 4.29 0. 00 97.95 | ©
002 | ileEEmE | 68.5406 | 4.38 | 68.5378 | 4.28 0. 00 97.72 | ©
003 | leml | 68.6177 | 4.38 | 68.6138 | 4.29 0. 01 97.95 | ©
004 | lCioEeRi ] 68.5995 | 4.38 | 68.5951 | 4.28 0. 01 97.72 | o©
005 | piliomeA ] 683891 | 4.38 | 68.3846 | 4.29 0. 01 97.95 | ©
006 | jplcicakief es 6632 | 4.38 |'687583 | 4.29 0. 01 97.95 | ©
007 | CEERL 1684711 | 4.38 | 68.4675 | 4.29 0. 01 97.95 | o
008 | ,plqCEeAh | 68.5033 | 4.38 | 68.4993 | 4.28 0.00 | 97.72 | o
009 | ,lGoeerl | es.6102 | 4.39 | 68.6055 | 4.29 0. 01 97.72 | ©
010 | e lquuia | 6s.6214 | 4.38 | 68.6169 | 4.29 0. 01 97.95 | ©
U'l<fﬁ F,This space intentionally

left blank

Bz, LR V-RA D-FA R-LE F-RK -k, RRA. K. TAE. AKX
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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) ; BRRE LA | )
No. Name of Test Items | Vipbration
oy Hak A iRIA] Before XI/E After FERE| FAWE| ik
%5 Sample Status Rz F¥EE| K= JF 34, /& | Mass Loss | Residual kP -3
Sample Mass ocv Mass OoCV OoCV Other
No. /g IV /g IV /% /% Event
001 | et | 68.5085 | 4.29 | 68.5022 | 4.29 0.01 | 100.00 | o
002 | oAl | 68.5378| 4.28 | 68.5313 |  4.28 0.01 | 100.00 | o©
003 | oiemERl | 68.6138| 4.29 | 68.6083 | 4.2 0.01 | 100.00 | o©
004 | yloAm o | 68.5951| 4.28 | 68.5893 | 4.28 0.0 | 100.00 | o
005 | opeiicAt | 68.3846 | 4.29 | 68.3793 | 4.29 0.01 | 100.00 | o©
006 | Lo CXCICRET o (68 B583 | 4.204 7686021 | 4.2 0.0 | 100.00 | o
007 | BClCEeR o |68.4675| 4.29 | 68.4612 | 4.29 0.0 | 100.00 | o©
008 | 2GRl 1684993 | 4.28 | 68.4936 | 4.28 0.01 | 100.00 | o
009 | el ] 68.6055 | 4.29 | 68.5994 |  4.29 0.01 | 100.00 | o
010 FRT 68.6169 | 4.29 | 68.6108 | 4.28 0. 01 99. 77 0

25CYC Fully charged

~|This space intent ionally
left blank

=
Bt
T

&ix: LR V-IRA. DRtk R-#kE F-R X 0-L#k. LR, LHHAE. A . ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 ’ oA B AR et
No. Name of Test Items Shock
) A <3 A
X J2 A Befor /5 Aft 9 ja
Ba | magAs S Before R Ater | ggink |[HALE | e
P Staridls St;us FE | AaE| AE FF34&%, & | Mass Loss | Residual N %
Sample P Mass OoCVv Mass ocVv oCcV Other
We. /g Y /g Y% /% /% Event
001 | joeoEiRl | 68.5022| 4.29 | 68.5065 | 4.29 0.00 | 100.00 | o
002 | vkt | 68.5313| 4.28 | 68.5350 | 4.28 0. 00 100.00 | ©
003 | oCEERY | 68.6083| 4.29 | 68.6116 | 4.29 0.00 | 100.00 | o
004 | iR | 68.5803| 4.28 | 68.5928 | 4.28 0. 00 100.00 | o
R A7
005 | oreroed Al o | 68.3793| 420 | 68.3828 | 4.29 0. 00 100.00 | ©
006 .| goonaRRgE 685521 | ¥ 4.29f | 68.5562 [ .29 0.00 | 100.00 | o
2ACVCHEAR A . .
007 | gpoiician (Ul egimel2 | 4.20 | 68.4650 | 4.28 0. 00 99.77 | ©
008 | e CICRATE Beal 68 4936 | 4.287 [m68:4978 | 4.28 0.00 | 100.00 | o
25CYCHEA AL r s ’
009 | lCCERAl | 68.5994 | 429 | 68.6034 | 4.29 0.00 | 100.00 | ©
010 | poersmt | es.6108| 4.28 | 68.6145 | 4.28 0.00 | 100.00 | o
j\ |‘» ,ﬁ; [: This SW]L.L.U‘-J r;)lﬁ::kinn:ll ly

Sk LR V-RA DRtk R-2RE F-ALK O-RMF. RAA. KRR, RHEK. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% R B LA S
No. Name of Test Items External short circuit
¥ v = SN 4
Hats HamA i st FAE
Sample No. Sample Status Rl n/atc e Other Event
1CYCHEAT A H ‘
001 1CYC Fully charged 60. 2 0
4 eyese sl G
002 1CYC Fully charged 58.3 O
1CYCHE AT A .
003 1CYC Fully charged 59.0 Y
1CYCH A A =6 1
004 1CYC Fully charged 59.3 O
s 1CYCE 478 1 e
005 1CYC Fully charged 59.6 O
25CYCHEA AL HY
006 25CYC Fully charged 58.9 Y
25CYCsE TR -
007 25CYC Fully charged 59.2 0
25CYCHEA AL HL EO
008 25CYC Fully charged 59. 2 0
25CYCE 4 Fe ML ’
009 25CYC Fully charged 58. 3 0
25CYCoE e L L
010 25CYC Fully charged 58.2 0
[J\—F'/“\']LI This space intentionally left
i 554

blank

%z: DfRAk R-ARZ F-R K 0-LMRk. ALK, B,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

sesta g==4

.

o
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5 6 BAAA LA | B
No. Name of Test Items Crush
BTt 5 Bk HRERERGRE e
Sample No. Sample Status Max. Extern/ztICTemperature Giffies e
s
e 1CY1C( '\5C00: Ocoi?aéh y 19.6 &
i LCYC 50% Capacity 19.6 "
ol m(lcC \500;) Ocﬁgai ty 19.5 o
- LCYC 50% Capacity 19.6 e
ok ICYICC\;SCO%S chffity 19.6 o
v BOU ~
618 ZSg&Sgbigii;éity 19.°5 O
o 2562\?5&:3(7()0? (ggjdrl ty 19.6 o
o J501C 50% Copaeicty 19.6 g
P—————— =
o bczﬁL ‘5C0@$)Oéua?a’;} ty 19.5 0
da 25(%1'5CC\:5C0°/? O(?;{prafl ty 19.6 o
LR This space intentionally left

blank

%Kiz D-FRAR F-RLK O-RMRR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

==
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T 7 MR E L4k | sk

No. Name of Test Items | Oyercharge
B b5 H R & H AT %
Sample No. Sample Status Other Event

021 L01C Pulty eharged 0

022 IC\'éC;EiE?vfi:i%g<e(l g

023 IC\éClzﬂf‘i\i?zﬁj%ged 0

021 lCY(IZCIY*;Eﬁ?zEl.l;EgOd 0

025 25(732(‘]\;5;????1{11\';"%(1 0

026 250 Fully shatesd 0

027 Z%Cfgcgﬁﬁ?:ﬁfgvd D

028 ZSCXZEC‘I‘:iﬁf}fE;lligul -
L 1\7}3 El This space intentionally left blank

#ii: D-fEMR PR KO-k, LARK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

]

V 2 | =

il &g
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B 3 ¥om| IR B & AR i il T4
No. Name of Test Items Forced discharge
o Bk A IR
Sample No. Sample Status Other Bverit
029 1CYC lFCuylfiifi f[‘i}ijjs&(cfa rged 0
030 1CYCﬁ§T5ﬁ§?&§S$nged 0
031 1CXYC 1}?(1?](11\/b [(I;i}ﬁ(crl?a rged 0
032 1eYC 1FC\3(1(17\? ﬁd:ibf c‘#arged 0
033 1CYC 1!‘(1:{](‘1;—\.'[: /J(Tiﬁz( crltllar ged 0
034 1cYC ﬁﬁfﬁffiii%irged 0
035 1cve 11(1?1(‘1}\1/ fﬁf‘izzclllllargod 0
036 1CYC ll(‘t}lcl? Tifﬁ(crl?argod Y
037 ICYE lI‘CJ!(‘lTJ ﬁd\ i/’i(cll%arged 0
038 1€YC 1[‘(‘\?(1(1’\}‘ {](;iﬁi(c?f‘a rged O
e
039 2 5CYCA25FCL1\]C17,\*L fi;ibsg Cthéar ged 0
040 ZbCYCQS{C\?ltlj\L {('Fi.bz(c‘l%arged 0
041 25cvgﬁgffﬁ?jﬁiizzrged 0
042 25CYgigﬂﬁi;€i%iinged 0
043 25CY§?§?ﬁiFfE§SEnged 0
e
044 ZSCYg?g}ﬁi%iiiiizrged 0
045 25CYgﬁ§ffﬁ?iE%gﬁzrged 0
——
046 25CYC2 SFC{?lcfyL éfihfc?arged 0
—
047 2 5CYC2 EF(IlYl(lil" i-iJf;}?al" ged O
048 25CY C2 SFC\ ?vlcljf ?;7)3 crl?a rged O

%ix: D-fRAk PR K 0-RAHIR. LAKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

LR B Y
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